
10.09.2021

Flexi Tables

Assembly
Instructions

0151 548 7111 www.dams.com

FLXG18 / FLXS18
16.04.2014

1

1
















Please check that you have all the components

1

3

1 x 4 x
6mm Allen Key M8 x 35mm Bolt

4 x
Legs

1 x
Table top & Subframe



2

































































































2

































































































M6 & M8 Allen key provided



“ 

MANUAL INSTRUCTIONS 

DAMS- 80x80, 80X100, 80X120, 80X140, 80X160, 80X180 

EN. Please read the entire instruction manual before you proceed and check if at all parts are present. Clear all the packing 
material and be careful not to damage anything in the process. If needed, assemble with multiple persons. 

PARTS:  

  

                                                                                     D: BRACKET            E: M6x40 HEX HEAD BOLT          F: M8x65 HEXBOLT 

                                                                                             4 PCS                                  10 PCS                                         4 PCS                                   

  

                                                                            

                                                                                                       G: M8 SPRING WASHER              H: DOWEL 10 PCS 

     A: FRAME            B: FRAME                   C: LEGS                                  4 PCS                                                                                                  

    LARGE SIDE        SMALL SIDE                  4 PCS                            

        2 PCS                 2 PCS 

                                                                                     I: M6 ALLEN KEY  1 PC        J: M8 ALLEN KEY 1 PC       K: TABLE TOP 1 PC 

 

 

 

Please check that you have all the components

1

3

1 x 4 x
6mm Allen Key M8 x 35mm Bolt

4 x
Legs

1 x
Table top & Subframe

Please check that you have all the components

1

3

1 x 4 x
6mm Allen Key M8 x 35mm Bolt

4 x
Legs

1 x
Table top & Subframe

“ 
  

• When assembling the table fix the frame together loosely at first and only fully tighten once the frame is complete. 

Step 1

Lay the table top on a flat surface 
with the holes pointing upwards.
Insert the plastic dowels (H) into 
the table top (K) using a hammer 
or rubber mallet

“ 

MANUAL INSTRUCTIONS 

DAMS- 80x80, 80X100, 80X120, 80X140, 80X160, 80X180 

EN. Please read the entire instruction manual before you proceed and check if at all parts are present. Clear all the packing 
material and be careful not to damage anything in the process. If needed, assemble with multiple persons. 

PARTS:  

  

                                                                                     D: BRACKET            E: M6x40 HEX HEAD BOLT          F: M8x65 HEXBOLT 

                                                                                             4 PCS                                  10 PCS                                         4 PCS                                   

  

                                                                            

                                                                                                       G: M8 SPRING WASHER              H: DOWEL 10 PCS 

     A: FRAME            B: FRAME                   C: LEGS                                  4 PCS                                                                                                  

    LARGE SIDE        SMALL SIDE                  4 PCS                            

        2 PCS                 2 PCS 

                                                                                     I: M6 ALLEN KEY  1 PC        J: M8 ALLEN KEY 1 PC       K: TABLE TOP 1 PC 

 

 

 

“ 

MANUAL INSTRUCTIONS 

DAMS- 80x80, 80X100, 80X120, 80X140, 80X160, 80X180 

EN. Please read the entire instruction manual before you proceed and check if at all parts are present. Clear all the packing 
material and be careful not to damage anything in the process. If needed, assemble with multiple persons. 

PARTS:  

  

                                                                                     D: BRACKET            E: M6x40 HEX HEAD BOLT          F: M8x65 HEXBOLT 

                                                                                             4 PCS                                  10 PCS                                         4 PCS                                   

  

                                                                            

                                                                                                       G: M8 SPRING WASHER              H: DOWEL 10 PCS 

     A: FRAME            B: FRAME                   C: LEGS                                  4 PCS                                                                                                  

    LARGE SIDE        SMALL SIDE                  4 PCS                            

        2 PCS                 2 PCS 

                                                                                     I: M6 ALLEN KEY  1 PC        J: M8 ALLEN KEY 1 PC       K: TABLE TOP 1 PC 

 

 

 

M6x40
10pcs

Dowel
10pcs

A

K

K

H
B

E

A

I

B

2

3
Step 3
Unfold the legs towards the locking pins

1
Step 1
To set up the desk, position on
floor with legs facing towards you

2
Step 2
Fold the legs up to a 90 degree angle

4
Step 4
Carefully push the leg frame back to create just
enough space for the legs to clear the locking pins.

“ 

MANUAL INSTRUCTIONS 

DAMS- 80x80, 80X100, 80X120, 80X140, 80X160, 80X180 

EN. Please read the entire instruction manual before you proceed and check if at all parts are present. Clear all the packing 
material and be careful not to damage anything in the process. If needed, assemble with multiple persons. 

PARTS:  

  

                                                                                     D: BRACKET            E: M6x40 HEX HEAD BOLT          F: M8x65 HEXBOLT 

                                                                                             4 PCS                                  10 PCS                                         4 PCS                                   

  

                                                                            

                                                                                                       G: M8 SPRING WASHER              H: DOWEL 10 PCS 

     A: FRAME            B: FRAME                   C: LEGS                                  4 PCS                                                                                                  

    LARGE SIDE        SMALL SIDE                  4 PCS                            

        2 PCS                 2 PCS 

                                                                                     I: M6 ALLEN KEY  1 PC        J: M8 ALLEN KEY 1 PC       K: TABLE TOP 1 PC 

 

 

 

“ 

MANUAL INSTRUCTIONS 

DAMS- 80x80, 80X100, 80X120, 80X140, 80X160, 80X180 

EN. Please read the entire instruction manual before you proceed and check if at all parts are present. Clear all the packing 
material and be careful not to damage anything in the process. If needed, assemble with multiple persons. 

PARTS:  

  

                                                                                     D: BRACKET            E: M6x40 HEX HEAD BOLT          F: M8x65 HEXBOLT 

                                                                                             4 PCS                                  10 PCS                                         4 PCS                                   

  

                                                                            

                                                                                                       G: M8 SPRING WASHER              H: DOWEL 10 PCS 

     A: FRAME            B: FRAME                   C: LEGS                                  4 PCS                                                                                                  

    LARGE SIDE        SMALL SIDE                  4 PCS                            

        2 PCS                 2 PCS 

                                                                                     I: M6 ALLEN KEY  1 PC        J: M8 ALLEN KEY 1 PC       K: TABLE TOP 1 PC 

 

 

 

“ 

MANUAL INSTRUCTIONS 

DAMS- 80x80, 80X100, 80X120, 80X140, 80X160, 80X180 

EN. Please read the entire instruction manual before you proceed and check if at all parts are present. Clear all the packing 
material and be careful not to damage anything in the process. If needed, assemble with multiple persons. 

PARTS:  

  

                                                                                     D: BRACKET            E: M6x40 HEX HEAD BOLT          F: M8x65 HEXBOLT 

                                                                                             4 PCS                                  10 PCS                                         4 PCS                                   

  

                                                                            

                                                                                                       G: M8 SPRING WASHER              H: DOWEL 10 PCS 

     A: FRAME            B: FRAME                   C: LEGS                                  4 PCS                                                                                                  

    LARGE SIDE        SMALL SIDE                  4 PCS                            

        2 PCS                 2 PCS 

                                                                                     I: M6 ALLEN KEY  1 PC        J: M8 ALLEN KEY 1 PC       K: TABLE TOP 1 PC 

 

 

 

A: FRAME
LARGE 

SIDE
2PCS

B: FRAME
SMALL 
SIDE
2PCS

C: LEGS
4PCS

D: BRACKET
4PCS

E: M6x40 HEX HEAD BOLT
10PCS

F: M8x65 HEX HEAD BOLT
4PCS

H: DOWEL
10PCS

G: M8 SPRING WASHER
4PCS

I: M6 ALLEN KEY
1PCS

J: M8 ALLEN KEY
1PCS

K: TABLE TOP
1PCS

Step 2

Loosely attach the frame 
large side (A) and the frame 
small side (B) to the table 
top using the M6x40 bolt (E) 



“ 
  

• When assembling the table fix the frame together loosely at first and only fully tighten once the frame is complete. 

“ 
  

• When assembling the table fix the frame together loosely at first and only fully tighten once the frame is complete. 

2

3
Step 3
Unfold the legs towards the locking pins

1
Step 1
To set up the desk, position on
floor with legs facing towards you

2
Step 2
Fold the legs up to a 90 degree angle

4
Step 4
Carefully push the leg frame back to create just
enough space for the legs to clear the locking pins.

Step 3

Locate the corner brackets (D) 
into the 4 slot cut-outs in the 
frame. Fix the legs (C) in place 
using the M8x65 bolts (F) and 
the spring washers (G)

Step 4

Once all legs are in place, 
tighten all bolts using the 
allen keys provided

“ 

MANUAL INSTRUCTIONS 

DAMS- 80x80, 80X100, 80X120, 80X140, 80X160, 80X180 

EN. Please read the entire instruction manual before you proceed and check if at all parts are present. Clear all the packing 
material and be careful not to damage anything in the process. If needed, assemble with multiple persons. 

PARTS:  

  

                                                                                     D: BRACKET            E: M6x40 HEX HEAD BOLT          F: M8x65 HEXBOLT 

                                                                                             4 PCS                                  10 PCS                                         4 PCS                                   

  

                                                                            

                                                                                                       G: M8 SPRING WASHER              H: DOWEL 10 PCS 

     A: FRAME            B: FRAME                   C: LEGS                                  4 PCS                                                                                                  

    LARGE SIDE        SMALL SIDE                  4 PCS                            

        2 PCS                 2 PCS 

                                                                                     I: M6 ALLEN KEY  1 PC        J: M8 ALLEN KEY 1 PC       K: TABLE TOP 1 PC 

 

 

 

“ 

MANUAL INSTRUCTIONS 

DAMS- 80x80, 80X100, 80X120, 80X140, 80X160, 80X180 

EN. Please read the entire instruction manual before you proceed and check if at all parts are present. Clear all the packing 
material and be careful not to damage anything in the process. If needed, assemble with multiple persons. 

PARTS:  

  

                                                                                     D: BRACKET            E: M6x40 HEX HEAD BOLT          F: M8x65 HEXBOLT 

                                                                                             4 PCS                                  10 PCS                                         4 PCS                                   

  

                                                                            

                                                                                                       G: M8 SPRING WASHER              H: DOWEL 10 PCS 

     A: FRAME            B: FRAME                   C: LEGS                                  4 PCS                                                                                                  

    LARGE SIDE        SMALL SIDE                  4 PCS                            

        2 PCS                 2 PCS 

                                                                                     I: M6 ALLEN KEY  1 PC        J: M8 ALLEN KEY 1 PC       K: TABLE TOP 1 PC 

 

 

 

M8x65
4pcs

Spring 
Washer

4pcs

C

F

D

G

J

J
I

“ 
  

• When assembling the table fix the frame together loosely at first and only fully tighten once the frame is complete. 

6

9
Step 9
To fold the desk for storage,
Unlock the leg pins and follow
these steps in reverse

8
Step 8
Once legs are secured, turn
the desk over.
Recommended 2 person lift.

PUSH THIS
BUTTON
TO UNLOCK

PLEASE NOTE
WHEN NOT IN USE TABLE

SHOULD BE STORED FLAT
OR LEANT TOP FACE

DOWN AGAINST A WALL

6

9
Step 9
To fold the desk for storage,
Unlock the leg pins and follow
these steps in reverse

8
Step 8
Once legs are secured, turn
the desk over.
Recommended 2 person lift.

PUSH THIS
BUTTON
TO UNLOCK

PLEASE NOTE
WHEN NOT IN USE TABLE

SHOULD BE STORED FLAT
OR LEANT TOP FACE

DOWN AGAINST A WALL

5

6
Step 6
Attach back panel to the LH
side panel.

Once the cams and pins are
engaged ensure that the
cams are fully tightened.

5
Step 5
Attach shelf to the LH side
panel.

Once the cams and pins are
engaged ensure that the
cams are fully tightened.

Join the panels together and tighten all cam fittings

Step 5

When all bolts are secure, rotate 
the table to its upright position 
and move into place. Adjust feet 
as necessary

Recommended two person lift


